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are vahid onlv for the conditions under which §'§§:‘ fest was a@ﬁﬁiﬁ&&é
credited by the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for

The test results
This laboratory s

specitfic tests and/or measurements and the results shown in this test report have been determined m

accordance with the laboratory's terms of accreditation. It may not be reproduced except with prior

written approval from the 1ssuing laboratory,
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